Long arm kit Tilt swivel
ID 1292728-01

ACU-RITE

b%

Montageanleitung

Beachten Sie die Informationen zur Sicherheit und zur
Montage in der Dokumentation der jeweiligen Folge-
Elektronik.

Instrukcja montazu

Prosze uwzgledni¢ informacje odnosnie bezpieczenstwa
oraz dotyczgce montazu w dokumentacji odpowiedniej
przynaleznej elektroniki.

(1]
=

Mounting Instructions

Please note the safety and mounting information in the
documentation of the respective subsequent unit.

Instrucoes de montagem

Respeite as informacoes relativas a seguranca e a
montagem na documentacao de cada um dos sistemas
eletrénicos subsequentes.

P B

Instructions de montage

Veuillez tenir compte des informations relatives a la sécurité
et au montage contenues dans la documentation de I'élec-
tronigue consécutive concernée.

2Nl -

WHCTpyKUMUS NO MOHTaXy

O6paTtute BHUMaAHWE Ha yKa3aHus no 6e3onacHoCTn
N MOHTaXy, NpMBEAEHHbIE B OKYMEHTALUN K
COOTBETCTBYIOLLIEV NMOCNEAYIOLLEN ANEKTPOHNKE.

=N

<

Istruzioni di montaggio

Prestare attenzione alle informazioni sulla sicurezza e il
montaggio contenute nella documantazione dell’elettronica
successiva.

N
=

£t L
HIRERRNEERE TR RTEER.

[1]

S

<

Instrucciones de montaje

Deben tenerse en cuenta las informaciones sobre seguridad
y sobre el montaje que aparezcan en la documentacion de
las respectivas electrénicas subsiguientes.

21l

LA

AN ENRES FREXGPHNEZELEE.

ik

(2]
(7]

Montazni navod
Dbejte, prosim, Gidaji o bezpecnosti a instalaci uvedené v
dokumentaci tykajici se nasledujiciho pfistroje.

=
o

<

x| xd
2 WA BE5F0| XHMO| A et ar gX| X|Fof 2
o ArdE FEBHAIZ| HEELIEL

B> | B

HxD {57558
RIBHEFHROSHAICEH N TVDIZES LUED
MFBERISERELUTSIZEE,

-
-

<

Montaj Talimatlari

Lutfen ilgili Gniteye ait dokiimanlardaki guivenlik ve montaj
talimatlarina dikkat edin.

(7]
<

Montageanvisning

Beakta informationen om sakerhet och montage i dokumen-
tationen for respektive efterféljande elektronik.

=

u

<

Szerelési utmutato

Kérjuk, hogy a biztonsagi és a szerelési tudnivalokhoz
tanulmanyozza a csatlakoztatni kivant kovetd elektronika
dokumentécidjat.

= B

Montagehandleiding

Houd u rekening met de informatie omtrent de veiligheid en
de montage in de documentatie van de betreffende volg-
elektronica.

-
=

AUUZLINTTAAR

Tusrientiagudmunnindlaedneuasnnsmgelnsmginen Basm.

Q.
[Y)

<

Montagevejledning

Veer opmeerksom pé sikkerheds- og installationsinformatio-
nen pé falgeelektronikken i dokumentet.

0dnyieg EykardoTaong

MapakaAoUpe TTPOCEETE TIG 0dNYiEG AOPAAEIOG Kal
EYKOTAOTOONG OTO £VTUTIO TNG QVTIOTOIXNG OXETIKAG
povadag.

=

<

Asennusohje

Huomioi vastaavien muiden laitteiden dokumentaatiossa
olevat turvallisuutta ja asennusta koskevat tiedot.

SIS

WHCTpyKUMM 3a MOHTaX

Mons, o6bpHeTe BHMMaHWe Ha nHdopmMauusTa
3a 6e30MacHOCT U MOHTaX B AOKYMeHTauusATa Ha
CcbOTBETHATa MoCneABaLla enekTPoHMKa.



Specifications

(3) p Md<10.0 Nm

Max. load: 10.0 kg

Item Description Qty Item Description Qty
A Mounting arm adapter 1 J Innerarm 1
B Cable tie 3 K  Guide rall 2
C Hex head screw M8 x 45 mm 1 L  Socket head cap screw M8 x 10 mm 1
D Washer 8 mm 4 M Outer arm 1
E Inner arm protective cap 1 N Socket head cap screw M8 x 50 mm 1
F M8 lock nut 2 O Setscrew M5 x 16 mm 4
G Countersunk screw M4 x 10 mm 3 P  Socket head cap screw M8 x 30 mm 3
H Holder 3 Q Arm mount bracket 1
| Flat head screw M3 x 5 mm 3 R Outer arm protective cap 1

HEIDENHAIN CORPORATION

333 East State Parkway
Schaumburg, IL 60173-5337 USA
=  +1(847) 490-1191

+1 (847) 490-3931

E-Mail: info@heidenhain.com

www.heidenhain.com

1300065-90 - Ver00 - 06/2020



